
 

 

 

 

 

 

OPERATION AND MAINTENANCE MANUAL 

FOR RURAL WATER SUPPLIES  

 

 

 

 

 

 

 

 

 

 

 

Government of India 

Ministry of Drinking Water and Sanitation 
 

MAY 2013 

 
 
 

 









 
 

CONTENTS 
           

Para. No. PARTICULARS Page No. 

 
 
 

1.1 
1.2 
1.3 
1.4 
1.5 
1.51 
1.5.2 
1.5.3 
 
 
 
2.1 
2.2 
2.2.1 
2.2.2 
2.2.3 
2.2.4 
2.2.5 
2.2.6 
2.2.7 
2.2.8 
2.2.9 
 
 
 
3.1 
3.2 
 
 
 
4.1 
4.1.1 
4.1.2 
4.1.2.1 
4.1.2.2 
4.2 
4.2.1 
4.2.1.1 
4.2.1.2 
4.2.2 
4.2.2.1 
4.2.2.2 
4.2.3 
4.2.3.1 
4.2.3.2 

 
CHAPTER  - 1 

INTRODUCTION.................................................................................................. 
Objectives of operation and maintenance)))))))))))))))) 
[...]
water Ph and its hardness. 

3. Some algae act as inhibitors in process of coagulation carried out for water 
purification. 

4. Some algae clog filters and reduce filter run. 
5. Some algae produce toxin sand their growth in drinking water reservoirs is harmful for 

humans and livestock. 
6. Some algae provide shelter to a large number of bacteria, some of which may be 

pathogenic. 
7. Some algae corrode metal tanks, forming pits in their walls. 
8. Algae may also cause complete disintegration of concrete in contact with them. 
9. Prolific growth of algae increases organic content of water, which is an important 

factor for the development of other organisms. 

Remedial Measures 

(a) Preventive Measures 

Preventive measures should, therefore, be based on control of those factors such as: 

• Reduction of food supply  

• Change of the environment or exclusion of sunlight though they are not always 

practicable, 

• Clear water reservoir, service reservoir s and wells may be covered to exclude sunlight 

,but such a remedy is obviously inapplicable  in the case of large reservoir of raw water  

• Turbid water prevents large penetration and thereby reduces algal population. 

• Activated carbon reduces algal population by excluding sunlight but disappearance of 

activated carbon in the raw water may support algal growth again. 

(b) Control Measures 

Adequate records of number, kind and location of algae becomes handy for algal growth 
control.  Algaecide dose used should be harmless to humans, have no effect on water quality, 
should be inexpensive and readily available and easy to apply. The most commonly used 
algaecides are copper, sulphate and chlorine/ bleaching powder. 



 

 

 

 

62 
 

MICRO-STRAINERS     

Algae can be removed from water by using micro-strainer. The infested water can be   passed 
through stainless-steel drums with cloths of mesh size ranging from15-45 µm. Micro-straining 
is a useful process for the removal of filaments and colonial algae, but it does not remove 
smaller species or reproductive forms which can multiply later on, creating problems. Micro 
straining cannot constitute a complete treatment for effective disposal of algae, but it can be 
used as a part of treatment line. Moreover, this procedure requires frequent cleaning of 
strainer. 
 
CHLORINE TREATMENT   

Chlorine treatment is relatively cheap, readily available and provides prolonged disinfecting 
action. Though chlorine is generally used for disinfecting potable water it can also be used as 
an algaecide. Pre-chlorination has specific toxic effect and it causes death and disintegration 
of some of the algae. It also assists in removal of algae by coagulation and sedimentation. It 
prevents growth of algae on basin walls and destroys slime organisms on filter sand thus 
prolonging filter and facilitating filter washing. 
Dosage: Effective chlorine dose should be such that sufficient chlorine is there to react with 
organic matter, ammonia, iron, manganese and other reducing substances in water and at the 
same time leave sufficient chlorine to act as algaecide. Dose required for this purpose may be 
over 5mg/l. With chlorine treatment essential oils present in algae as well as organic matter of 
dead algae are liberated this may lead to development of odour and color and taste. In such 
cases break point - chlorination is required.  Post chlorination dose can be adjusted to obtain 
minimum 0.2mg/ L residual chlorine in potable water at consumer end. 

Method of Application: Chlorine is preferably applied as a strong solution of chlorine from 
chlorinator. Slurry of bleaching   powder   can   also   be   used. For   algal   growth   control,   
generally, chlorine   is administered at the entry of raw water before coagulant feeder. 

7.2  Iron Removal Plants 

Two types of such plants are described below: 

Compact type plant 

The process comprises of: 

• Spray aeration through a grid of pipes to flush out CO2, H2S and to improve pH level. 

• Trickling of aerated water through a contact catalytic media viz., limestone of 20 mm 
size or a combination of MnO2 (Manganese dioxide) and lime; or hard coke, MnO2and 
limestone. 

• Sedimentation. 
• Filtration through Rapid Gravity Filter. 

• Disinfection. 

The structure consists of ordinary masonry or concrete. The aerator with contact media maybe 
placed at the top of the sedimentation tank. Sedimentation tank may be rectangular with a 
length to breadth ratio of 3:1. The detention time may be around 3-5 hours. The surface 
loading may be around 25 m3/day / m². Filter media shall consist of sand with effective 
size0.5-0.7 mm and a depth of 750-1000 mm over a 450-600 mm deep gravel 3 to 50 mm 
size. 

Operation and Maintenance 

1. The nozzles/orifices attached to the aeration pipe grid shall have their angles so 
adjusted as to ensure maximum aeration and to prevent loss of water. These 
nozzles/orifices shall require regular manual cleaning to remove incrusted iron. The 



 

 

 

 

63 
 

residual iron deposits from inside the pipe grid shall be flushed out by opening end 
plugs or flanges. These operations should be repeated at least once in 2 months. 

2. The limestone and other contact media require manual cleaning and washing at least 
once in 45-60 days. 

3. The contact media bed should not remain exposed to sun for a long time to prevent 
hardening of bed by iron incrustation. 

4. The sedimentation tank inlet baffle wall opening shall be cleaned of iron slime at least 
once in 45-60 days. 

5. Sedimentation tank bed should be regularly scoured for removal of sludge. 
6. Floc forming aid (coagulant aid) may be used for better coalescing and agglomeration. 
7. The rapid gravity filter should have a water depth of about 1.2-1.5 m. 
8. Since iron deposits create incrustation of filtering media, at least 100-150 mm of tops 

and layer of sand shall be scrapped and replenished with fresh sand at least once on 
60 days. The whole bed may require replacement once in 2 years or so. 

9. The characteristics of iron flocs are different from those of surface (river) water flocs. 
Due to the aeration process and contact of water with air, there may be incrustation of 
filter bed by residual oxidized deposits. To avoid this, common salt may be mixed with 
standing water and after 1-2 hours, the filter may be backwashed for better results and 
longevity of sand bed. 

Package Type IRP (Iron removal plant) 

The process incorporates the following steps: 

1) Dosing of sodium aluminates solution to the raw water pumping line, to raise pH up to 
the optimum level and to ensure subsequent coagulation, as it is an alkaline salt. 

2) Injection of compressed air for oxidation of dissolved iron. 
3) Thorough mixing of raw water, sodium aluminates and compressed air for proper 

dispersion in a mixing chamber of M.S. welded cylindrical shell equipped with one M.S 
perforated plate fitted inside through which the mixture flows upward. 

4) Passing the mixture through an oxidation chamber of M.S. shell, in which a catalytically 
media of MnO2 (Manganese dioxide) is sandwiched between two M.S. perforated 
circular plates. (Through which the mixture flows). 

5) Passing the above mixture in to a M.S. welded cylindrical shell type of filter in which 
dual media comprising of Anthracite Coal or high graded bituminous coal, 3-6 mm size, 
is placed at the top and finer sand of 0.5-1.00 mm size with 98% silica content is 
placed at the bottom, over a gravel supported bed. At the bottom is the under drainage 
system. Backwashing is done by air agitation followed by backwash with water. 

6) Disinfection. 

Operation and Maintenance 

1) Sodium aluminate should be so mixed as to raise the pH up to 8.5-9.5. 
2) The quantity of compressed air should be so regulated as to achieve the optimum 

oxygen level. 
3) The MnO2 (Manganese dioxide) may need replacement every 6-9 months. 
4) The inside of both the mixing chamber and oxidizing chamber should be coated with 

epoxy resin to avoid corrosion and incursion. 
5) The filtration rate should be controlled within a range of 100-125 lpm /m2. 
6) The inlet pipe at the top should be fitted with a cylindrical strainer to obviate the 

possibility of loss of anthracite coal during washing. 
7) After backwashing, rinsing of filtering media for at least 5 minutes has to be done to 

resettle the filtering media before normal functioning. 
8) Where the iron content is very high the whole media like MnO2 (Manganese dioxide), 

anthracite coal, sand, gravel, strainers etc. require replacement and replenishment at 



 

 

 

 

64 
 

least once a year for effective functioning and performance. The interior epoxy painting 
should also be done simultaneously. 

Resources for O&M of Iron Removal Plant 

1) Unskilled labour required for re-sanding.  Semi-skilled labour (caretakers) is required 
for plant operation. Skilled labour (supervising manger) is required for supervision. 

2) Materials and equipment include sand, basic tools, valve replacement and spares, flow 
indicator, turbidity apparatus, bacteriological testing equipment. 

3) Finances would typically be from the household paying water charges, GP/VWSC 
resources and Government funds.  

4) The most widely used IRP in the rural area for removing excess iron from drinking 
water source    is based on oxidation, sedimentation and filtration. 

5) Specific Treatment Technologies 

7.3 Arsenic& Fluoride removal methods 

There are several treatment methods available for the removal of arsenic in waters for potable 
use.  They include: - 

1) Chemical precipitation 
2) Adsorption 
3) Membrane processes 

7.4 Brackishness Removal Plant 

Membrane based desalination plants popularly known as Reverse Osmosis (RO) plants.  
 
Based on the above process each of the manufacturers has designed the treatment units with 
variable components and design parameters. It is important that O&M manual is obtained from 
the manufacturer and a guide booklet for field level operators prepared with simple language 
for their easy understanding. In all such treatment plants the telephone number of the operator 
should be painted on the building/machinery for contacting them during breakdowns. 
 
(Refer CPHEEO O&M Manual p75-77 

 

 

 

 

 

 

 

 

 

 

 



 

 

 

 

65 
 

CHAPTER -8 

DISINFECTION OF WATER 
 

Drinking water is disinfected to kill bacteria, viruses and parasites, which may exist in the 
water and may cause illness and disease like Campylobacter, cholera, amoebic dysentery, 
Giardia (beaver fever) and Cryptosporidium.  These organisms usually get into drinking 
water supplies when source of waters such as lakes or streams, community water 
transmission pipes or storage reservoirs are contaminated by animal waste or human sewage.  
Generally deep wells are safer than shallow wells if chemical contamination is absent. In fact, 
shallow dug wells are often as contaminated as lakes or streams.  

The disinfection of potable water is almost universally accomplished by the use of gaseous 
chlorine or chlorine compounds. Chlorine is easy to apply, measure and control. It persists 
reasonably well and it is relatively inexpensive. Other methods of disinfection are also 
available viz. ozone, ultra-violet light, chlorine dioxide, silver ionization etc. 

8.1. CHLORINATION 

The primary objectives of the chlorination process are disinfection, taste and odour control in 
the system, preventing the growth of algae and other micro-organisms that might interfere with 
coagulation and flocculation, keeping filter media free of slime growths and mud balls and 
preventing possible built up of anaerobic bacteria in the filter media, destroying hydrogen-
sulphide and controlling sulphurous taste and odour in the finished water, removing iron and 
manganese, bleaching of organic colour. 
 
Dosage: Effective chlorine dose should be such that sufficient chlorine is there to react with 
organic matter, ammonia, iron, manganese and other reducing substances in water and at the 
same time leave sufficient chlorine to act as algaecide. Dose required for this purpose may be 
over 2mg/L Post chlorination dose can be adjusted to obtain minimum 0.2to 0.5 mg/l residual 
chlorine in potable water at consumer end 
Methods: Disinfection is carried out by applying chlorine or chlorine compounds. The methods 
ofapplication are as follows: 

1. Preparing weak solution by bleaching powder,  
2. Preparing weak solution by electrolysing brine solution. 
3. By adding chlorine either in the form of gas or solution prepared from dissolving chlorine 

gas in small feed of water. 
 

(a)  Disinfection by Bleaching Powder 

Bleaching powder or calcium hypochlorite is a chlorinated lime, which contains about 25 
to34% of available chlorine by weight. Chlorine being a gas is unstable and as such it is mixed 
with lime to retain its strength for a longer period, as far as possible. The bleaching powder is 
hygroscopic in nature. It loses its chlorine strength rapidly due to poor storage and hence 
should not be stored for more than three months. The method of chlorination by bleaching 
powder is known as hypo-chlorination. The combined action of hypochlorous acid and 
hypochlorite ion brings about the disinfection of water. 
 

Preparation of Solution 

1) The concentrated solution of bleaching powder is prepared in one or two tanks of 
capacity suitable for 24 hours requirement. 

2) The tank inside should be of glazed tiles or stoneware and should be covered. 



 

 

 

 

66 
 

3) The powder is first put on a perforated slab placed longitudinally inside the tank at a 
higher level, with respect to bed level of tank. 

4) Water is sprinkled on the powder through a perforated pipe above this perforated 
slab. 

5) The solution of bleaching powder & water now enters the tank. The solution is 
rotated for thorough mixing of powder with water by a hand driven/motor-reduction 
gear operated slow speed stirrer is now ready for use as disinfectant.  

6) The precipitates of calcium hydroxide settle at the bottom of the tank. The 
supernatant water, which contains OCl, Cl- plays the important role in disinfection. 

7) For effectiveness of chlorination, contact period of at least 4 hours shall be 
maintained 

Dosing of Solution 

The solution is discharged to a small measuring tank at a lower level through PVC pipe or any 
other material resistant to chlorine. The level of water in this tank is maintained constant 
through a float valve. A micrometer orifice valve discharges the solution at any pre-set rate, by 
adjustment on the scale fitted on it. The solution is dosed to the clear water channel by gravity 
at the time of entry to clear water reservoir. The dose has to be monitored properly, depending 
on the desired residual chlorine required in clear water reservoir. The waste precipitates at the 
bottom of tanks are taken out occasionally by scour valve. 
  
Precautions 

1. The operating personnel should use hand gloves, aprons and other protective apparel, 
while handling and mixing. 

2. The valves, stirrer, tanks, plumbing arrangements require renovation at every 6 months 
or so.  

 

(b)  Chlorination by Gaseous Chlorine 

Elemental chlorine at a normal pressure is a toxic, yellow green gas, and is liquid at high 
pressure. Chlorine gas is released from a liquid chlorine cylinder by a pressure reducing and 
flow control valve operating at a pressure less than atmospheric pressure. The gas is injected 
in the water supply pipe where highly pressurized water is passed through a venture creating a 
vacuum that draws the chlorine in to the water stream. Adequate mixing and contact time must 
be provided after injection to ensure complete disinfection of pathogens. It may be necessary 
to control the PH of water. A basic system consists of chlorine cylinder mounted with vacuum 
regulator, chlorine gas injectors, and a contact tank or pipe. Prudence or state regulation 